L et A Properly Motivated Soldier is the
TR, Yo ety most Important Weapon in a Modern Army

L Tl i 3

SsadH-dadlid ,,,f_,f_,.__,:_tl_;, e {lbid 3 ey & -
i 7 Pt { Foa ) I e 2 5 e

(g i | Tt e | M = 4 ) e




WHEREVER YOU ARE,

WHENEVER YOU NEEE)...

Founded in 1958, Oztiryakiler (Ozti) is a leading Turkish
manufacturer of Commercial Catering Equipment and Defense
Industry Logistic Support Systems.

The company manufactures and exports more than 4500
different kind of high quality products and also offers complete
turnkey projects with over 50 years of experience .

Its 150,000 m2 modern plants regroup all the production steps
with a staff of nearly 1300 workers.

Oztiryakiler is among the most successful Turkish exporter
[...]
to operate in challenging conditions and land in improvised airfields even
in the dark.As you can see the picture \VIP container kitchen can be
transported by C 130J.

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr




L

—

T —

== —
k-

e — __-:-_—;?_
T —

Containerized
_Dzshwoshnng




@#Conroinerized Dishwashing -~ « + = - - - -

| 20ft Containerized Dishwashing Unit 2000

20ft Containerized Dishwashing Unit is designed to meet military and civilian dishwashing needs on the field. Dishwashing equipment
are installed into a 20 ft ISO container.

Inner walls, ceiling are made of stainless steel panels with insulation material to obtain maximum hygiene inside the kitchen. Floor
is made of non-slippery pattern stainless steel sheets.

Container includes various components to serve: A conveyor type dish washer, utensil washer, diesel fuel water heater system, various
conveyor benches, optional sink equipped with garbage disposal, water softening system to protect the machines, wall cupboard and

wired shelf for storage purpose and an AC unit to climate inside of the container. Technical room contains a generator set to obtain
autonomy.

~{ Units

(0710.000PW.00) [Utensil washer
Conveyor type dish washer] (kapasite: 2000 plate per hour
Storage shelf 7897.09060.14

Generator Set Air Condifioner Water Heatfing Sysfem
Power 20 kVA (Prime)  Model Dantherm AC-M5  Diesel water heater 32 kW
Engine type Diesel, four strokes, air cooling  Cooling capacity 4.7 kW maximum Hot water tank 100 liters, made of stainless steel
Fuel consumption 6,1 liters per hour  Heating capacity 2.0 kW

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



-+« « -« « —Containerized Dishwashing P@

—{ Conveyor type dishwasher

Stainless Steel Body incluting washing and boiler tank

Hygenic washing tank

100 racks per hour (Rack dimension 50 x 50)

Effective drying through a high powered fan

3 lt water consumption per cycle

Automayic, user friendly control panel

Continuous Washing through Conveyor System with dryer

Saves energy, detergent and water

Stainless steel washing arms

Adjustable feet for height optimization

Easy start up: one button to fill in and heat water in the boiler tank
Electrical components and cabling according to international standarts
and security regulations.

Completely sealed to guarantee IPX5 water protection
Thermostat-controlled rinse and washing temparature for efficient washing
Non-return - Check valve System

Washing temperature at 55-60°C

(water supply at a minimum of 2 bar and 50°C)

Rinsing temperature at 80-85°C

[water supply at a minimum of 2 bar and 50°C])

Technical Features

Code (right) 0710.02000.01 Washing pump power 1,5 kW
Code (left) 0710.02000.02 Rinsing pump power 0.37 kW
Electric Connection i 400V~3NPE / 50Hz Water inlet pressure / Temp. & 2-4 Bar /50 °C
Total rating i 48 KW Heat power (Washing/Rinsing) : 9/27 kW
Washing capacity (plate/hr) i 2000 plate (Max.) Drying Fan Power 8 kW
Washing capacity (basket/hr) | 133 Dirty water discharge con. v 11/47 (@ 42 mm)
Washing / Boiler tank capacity 60/90/18 It Maximum noise 80 dBA
Washing program numbe : - Gross weight : 350 (£5) kg
Program times i - Dimensions (LxWxD) ! 800x2550x1880 mm
Pre washing pump power 55-60°C Protection class IPX5
Washing water temp. , 80-85 °C (max.) Rack dimension : 50 x 50 cm
Rinsing water temp. 3/4¢ Loading height 42 ¢cm
Water inlet connection 0.72 kW Inclination 6°

—{ Utensil washer

e Stainless Steel Body
¢ Hygenic washing tank
e Gastronome 2/1 washing ability to featured
¢ 60 cm in diameter, cylinder-type pot to wash featured
¢ 4.5 | water consumption per cycle
¢ Easy to use electronic control panel
e 3 Selectable Washing Programmes
¢ Saves energy, detergent and water
e Stainless steel washing arms
¢ Adjustable feet for height optimization
e Easy start up: one button to fill in and heat water in the boiler tank
e Electrical components and cabling according to international standarts
and security regulations.
e The potwasher is completely sealed to guarantee IPX5 water protection
e Thermostat-controlled rinse and washing temparature for efficientwashing
e Non-return - Check valve System
¢ Washing temperature at 55-60°C
(water supply at a minimum of 2 bar and 50°C)
* Rinsing temperature at 80-85°C
(water supply at a minimum of 2 bar and 50°C)

Technical Features

Code I 0710.000PW.00 Rinsing pump power I 0.37 kW
Electric Connection ' 400V~3NPE / 50Hz Water inlet pressure / Temp. ! 2-4 Bar /50 °C
Total rating 0 16.7 kW Heat power (Washing/Rinsing) ! 4,5/14 kW
Washing capacity (pan/hr) ' 600 tabldot (Max.) Dirty water discharge con. ! 3/4” (@ 28 mm)
Washing capacity (basket/nr) 30/10/7,5 Maximum noise ! 80 dBA
Washing / Boiler tank capacity ! 65/18 It Gross weight ! 220 (+5) kg
Washing program number I 8 Dimensions (LxWxD) ' 780x950x2040 mm
Program times ! 120/360/480 Protection class ! IPX5
Washing water temp. ] 55-60°C Rack dimension ] 60 x 70 cm
Rinsing water temp. I 80-85 °C (max.) Loading height I 80 cm
Water inlet connection ! 3/4° Inclination ! 6°
Washing pump power ! 2.8 kW !

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



- =

. ———— ————
T e ——— T ——

Refrigerated I
Container |

- — - ——— o I— e —=




-+ - - - .« —Refrigerated GonToinerF@

—{ Refrigerated Container

OZTI refrigerated containers are specially designed and developed for the cooling, freezing and storage of food. Its capacity allows

for the sustenance of approximately 500 people on the basis of a weekly restock.
The reefer unit can be offered with different specifications and room sizes depending on the requirements. It may be produced with

an optional integrated hook lift. All interior is clad in stainless steel.
OZTl refrigerated containers can be transported by air, sea, rail or road transport as a standard shipping container.

HNICAL
M

TEGHNICAL ul ™ 0 ul 0 L faw]
ROPM

B | W OB B S i

o A4 = AO4 © b T A0S © IJA06 “TA06 t
AO1 - DEEP  termo ermo erpo A02 - COLD AO3 - DEEP
FREEZER tran ran an ROOM FREEZER
ROOM ROOM

LA06 A0S

AO4

n m  A04 o[ | _AVA m A0S - o
(A I L EEHHHA | | ([LEEH AT AR | (LA SH AT

2230

4000 3500 3000

Dual Temperature
Refrigerated Container

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



i 8

ETEE

—_
ad =R
—— e

——
-
B =




—— —E’ﬁ,—__-é"'_ — 1 -
= —_.;—-—:@! “‘=n-—— —_— ;




OZTI mobile water purification system produce drinking water
from almost any creek, pond, lake or sea water. The system is
based on the reverse osmosis technology and removes dust,
heavy metals, organics and bacteriologic pollution without
requiring toxic chemical treatment.

OZTI Water purification system is quickly and easily deployed
anywhere in the world and can operate indefinitely. The system
is complete with trailer, borehole type pump, pre-filter, reverse
osmosls unit, clean water tank and power generator. Permeate
water quality and all equipments are controlled by PLC.

Process Flow:

Raw water pump: Makes water intake from water source.
Pre-filtration: Removes large particulate matter prior to
purification treatment thus protects the membranes.
Reverse Osmosis system with high pressure resistant
membranes

Ultraviolet disinfection provides additional safety and destroy
all virus and bacteria

Post Chlorination prevent the growth of bacteria

0ZTI RO S500 (Salty Water) | |0ZTI RO F600 (Fresh Water]  Design Criterio:

Production at fresh water max 600 t/hr max 600 lt/hr e TDS & 45000 ppm (sea water)

Production in the sea water flow max 500 lt/hr N/A e TDS & 20000 ppm [fresh Water]

Recovery at fresh water 25% 25% e Min inlet pressure: 3 bar

Recovery at sea water 20% N/A- e Inlet water pressure: 3-7 bar

3 Step Pre-filtration 80y, 5p sediment filter, blok carbon filter 80, 5p sediment filter,blok carbon filter e |nlet water temperatu re: 5-35 °C

High pressure pump flow 2.5 m3/saat 4.5 m3/saat e [nlet water ph 6,5-9,5

High pressure pump power 5.5 kw 22kw ® Inlet water max Mn concentration: 0,05 ppm
Membrane pcs. & 2 e Inlet water max turbidity: 1,5 NTU

Raw water temperature +5°C +35°C +5°C +35°C ® Operating Pressure: 20 - 65 bar

Standard Features:

Generator

* FRP vessels resisted to 1000 PSI
e 316L stainless steel line

e Membranes resisted to high pressure
e Production and waste flowmeter
e Operation manometers

e Dublex high pressure pump
e PLC control

e Online conductivity meter

e Stainless steel chassis

¢ Cleaning water tank

POWER 7.5 kVA
ENGINE TYPE 4-STROKE DIESEL
COOLING SYSTEM AIR COOLED
FUEL CONSUMPTION 2.32U/n
ALTERNATOR TYPE MONOPHASE
CONTINUOUS VOLTAGE 220-240V
CONTINUOUS FREQUENCY 50 Hz.
FUEL TANK CAPACITY 161

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



Mempranes

High Pressure Pump

' Water Purification System @

Pre Filtration

UV Disinfection
Control Panel

Chlorine &
Antiscalant Pumps

Antiscalant Tank

System Equipments

Design Criferia:;

e Generator

e Feed Pump

e Multi-Media Filter

e Reverse Osmosis Unit

e Ultraviole Unit

e Post-Chlorination

e CIP unit can be added to clean the system
periodically.

e TDS & 45000 ppm

e Min inlet pressure: 3 bar

e Inlet water pressure: 3-7 bar

e Inlet water temperature: 5-35 °C

e Inlet water ph: 6,5- 9,5

e Inlet water max Mn concentration: 0,05 ppm
e Inlet water max turbidity: 1,5 NTU

e Operating Pressure: 20 - 65 bar

g la‘"""'l-...
: -Ik.'---h“_

Special design OZTI water purification systems are the best solutions to produce large amounts of clean drinking water (up to 2000t
drinking water per day.] The components are installed ready for operation in a 20 ft container.

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



With Ozonation systems technology, WaterPlant Ozti is capable of destroying Technical Specificotions
organic compounds, every kind of bacteria, virus and other harmful living
materials in water.lt is also used as the pre-treatment system to remove iron,
sulfur, manganese, color, bacteria, taste and odor. This will keep your
polishing systems such as RO, softeners, and carbon filters from fouling. 15D ety [300) Bt g Wit (feyeiemnall 2600 i lay)

Water Counter at Inlet

50 It/min peak capacity

With multiple filtering stages, WaterPlant Ozti systems are capable of R.O. Quality Monitor
removing insoluble like residue, dirt, particals, sediments, precipitants, rust, in
water. With Cationic resin softener systems and technology, WaterPlant Il is
capable of removing Ca, Mg, Fe, hardness , in water. 2 Press.Drop Gauges for Sediment Filters
With Active Carbon filters WaterPlant Ozti is capable of removing certain
organic compounds, chlorine, lead, dissolved radon, chemical contaminants,
and odorcausing compounds during the process. Uzl off Gaisl. UDE [Fh. Sl Ol

By-Pass Valve at Softener Section

U.V Impedance and Hr. Count Display

Front Cover for Salt Input and Service

With U.V. system WaterPlant Ozti is capable of destroying 99.99% harmful
micro-organisms. such as E.coli and/or coliform bacteria during the process.
With R.O. Membrane system WaterPlant Ozti is capable of producing also
1520 (t./day or optinal 2280 lt./day capacity Drinking Water at it's final stage.

!

[ 4

Optional Alkaline Drinking Water output section can be a part of the
productions, it has a natural high pH level ranging anywhere from 8 to 9.5. i

The average diet of most people consists of food that are highly acidic with WORKS WITH 220V.
a range between 3.3 to 5. Consuming alkaline water can help your body find
the natural balance that is healthier.

WORKS WITH 12-24V

* Optional Pressure Pump Section up to 3-6 Bar

o DIMENSIONS (height x width x length)
Com pq’[| bil |’[y WITH PRESSURE PUMP: 1780mm x 480mm x 694mm
WITHOUT PRESSURE PUMP: 1580mm x 480mm x 694mm

Water coming from a nearby source, you'll never know if it’s clean or not. . .
While installing mobile military base, there is no chance to test the water F'He””g Stoges
source. Even it tastes and looks clean, there might be a lot of negative
possibilities around to threat the quality of your water source. In any extreme
condition, WaterPlant Ozti systems are fully compatible to work with every Magnetic Treatment
bad / unhralthy water source to increase the quality of the water. WaterPlant
Ozti systems will also clear it of contaminants like dissolved solids, metals,
chemicals ,and bacterias and viruses.

Ozone Treatment

Sediment Treatment & Filtering (75-05 Micron)
Softener (Cationic) Treatment

Carbon Treatment

Mobil ity & Advanta ges U.V. Disinfection Section

R.O. Drinking Water Production Section

WaterPlant Ozti is an innovative filtration system which is portable and it's
really easy to connect or to move it if necessary. It also can be pluged in
directly to any fresh water source. It can be used in mobile military bases. . .
WaterPlant Ozti Tower model is suitable for use on smalll areas like container App| ication Areas
type military kitchens, bathrooms etc.

Alkaline Drinking Water (Optional)

Main Operating Bases Main Patrol Bases
Forward Operating Bases Especially for missions abroad
Forward Operating Sites

www.armyfieldcatering.com e www.oztiryakiler.com.ir e export@oztiryakiler.com.tr



' Water Plant Ozi - Tower @

With Ozonation systems technology, WaterPlant Ozti is capable of destroying
organic compounds, every kind of bacteria, virus and other harmful living
materials in water.lt is also used as the pre-treatment system to remove iron,
sulfur, manganese, color, bacteria, taste and odor. This will keep your
polishing systems such as RO, softeners, and carbon filters from fouling.

With multiple filtering stages, WaterPlant Ozti systems are capable of
removing insoluble like residue, dirt, particals, sediments, precipitants, rust, in
water. With Cationic resin softener systems and technology, WaterPlant Il is
capable of removing Ca, Mg, Fe, hardness , in water.

With Active Carbon filters WaterPlant Ozti is capable of removing certain
organic compounds, chlorine, lead, dissolved radon, chemical contaminants,
and odor-causing compounds during the process.

With U.V. system WaterPlant Ozti is capable of destroying 99.99% harmful
micro-organisms. such as E.coli and/or coliform bacteria during the process.
With R.O. Membrane system WaterPlant Ozti is capable of producing also
1520 lt,/day or optinal 2280 lt./day capacity Drinking Water at it's final stage.

Optional Alkaline Drinking Water output section can be a part of the
productions, it has a natural high pH level ranging anywhere from 8 to 9.5.
The average diet of most people consists of food that are highly acidic with
a range between 3.3 to 5. Consuming alkaline water can help your body find
the natural balance that is healthier.

Compatibility

Water coming from a nearby source, you'll never know if it's clean or not.
While installing mobile military base, there is no chance to test the water
source. Even it tastes and looks clean, there might be a lot of negative
possibilities around to threat the quality of your water source. In any extreme
condition, WaterPlant Ozti systems are fully compatible to work with every
bad / unhralthy water source to increase the quality of the water. WaterPlant
Ozti systems will also clear it of contaminants like dissolved solids, metals,
chemicals ,and bacterias and viruses.

Mobility & Advantages

WaterPlant Ozti is an innovative filtration system which is portable and it's
really easy to connect or to move it if necessary. It also can be pluged in
directly to any fresh water source. It can be used in mobile military bases.
With its 100 It/min peak capacity, WaterPlant Ozti Power model is powerful
enough for crowded military bases.

Technical Specifications

100 It/min peak capacity

1520 lt./day R.O. Drinking Water (optional 2280 Lt./day)
Water Counter at Inlet

R.O. Quality Monitor

By-Pass Valve at Softener Section

2 Press.Drop Gauges for Sediment Filters

U.V Impedance and Hr. Count Display

Test of Cond. TDS. Ph. Salinity. Orp